
  

 
MODELING OF ACTIVATED SLUDGE PROCESS BY USING 

ARTIFICIAL NEURAL NETWORKS 
 
 
 
 
 
 
 

A THESIS SUBMITTED TO 
THE GRADUATE SCHOOL OF NATURAL AND APPLIED SCIENCES  

OF 
MIDDLE EAST TECHNICAL UNIVERSITY 

 
 
 
 
 
 

BY  
 
 
 

HAKAN MORAL 
 
 
 
 
 

IN PARTIAL FULFILLMENT OF THE REQUIREMENTS 
FOR 

THE DEGREE OF MASTER OF SCIENCE  
IN  

ENVIRONMENTAL ENGINEERING 
 
 
 
 
 
 
 
 
 
 

OCTOBER 2004  



  

Approval of the Graduate School of Natural and Applied Sciences 

 
 

      ___________________ 
 

      Prof. Dr. Canan Özgen 
 Director 

 
 
 

I certify that this thesis satisfies all the requirements as a thesis for the degree of 
Master of Science. 

 
 

      ___________________ 
[...]
mentioned before. This part implements the model building process. From the 

second part of the main GUI the second GUI (Figure 3.3) that does initialization, 

simulating, training, and adapting of neural networks that were either created or 

exported to the main GUI.  

 

The second GUI does everything on the neural network including showing the view 

of neural network under consideration, training, initialization, simulation, adaptation 

and showing the weights of the neural net.  

 

NNTOOL was mainly used in this study to derive more accurate results from a pre-

developed neural net using the script written for automatic generation of ANN 

models. NNTOOL is a very user friendly GUI that can be used in creation of small 

number of models in specific problem domains.  

 



 

 33 

 

Figure 3.2 Main Graphical User Interface of NNTOOL Toolbox. 

 

Figure 3.3 Second GUI of NNTOOL Toolbox. 



 

 34 

3.2.2. MATLAB Scripting 

 

For the model development, a MATLAB script was written to automatically create 

ANN models for IskWTP and ACWTP. The Script does the same thing that 

NNTOOL GUI does. A graphical user interface (GUI) is shown in Figure 3.3. Script 

was used to see the change in accuracy when various parameters of created neural 

nets are changed. 

 

The script has some different versions in which some main structures of the neural 

nets were changed. For example one version of the script creates only neural nets 

with only one hidden layer, and this script has three different versions in which 

transfer functions were changed. The same thing has been applied to the one with 

two hidden layers. The first version of the script is given in Appendix C.  

 

The script mainly takes a data set from MATLAB workspace and then data is 

normalized into either [0 1] or [-1 +1] range using “norm01.m” script written before 

for [0 1], built-in premnmx function for [-1 +1] range. Then the script divides the 

data into three subsets that will be used as training, validation and test set. The script 

enters into a loop that creates neural nets for 13 of the MATLAB’s training 

functions. These training functions are listed in Table 3.3.  

 

For each of these training functions, the script enters into a second loop that changes 

the number of hidden neurons in a predefined range. Before creating the next 

network, the script trains the network and simulates the network with the given data 

and makes a regression analysis of the results obtained at the beginning. After that 

the next network is created and the same procedure above is applied. Also the script 

saves the figures of the regression analysis of R (correlation coefficient) values 

greater than some predefined threshold value, figure of observed versus predicted 

COD, and figure of time series graph for observed versus predicted values of COD.  

 



 

 35 

Table 3.3* training functions used to create ANN models using the script. 

training 
function Brief Explanation 

trainb Batch training with weight and bias learning rules. 
trainbfg BFGS quasi-Newton backpropagation. 
trainbr Bayesian regularization backpropagation 

traincgb Conjugate gradient backpropagation with Powell-Beale restarts 
traincgf Conjugate gradient backpropagation with Fletcher-Reeves updates 
traincgp Conjugate gradient backpropagation with Polak-Ribiere updates 
traingd Gradient descent backpropagation 
traingda Gradient descent with adaptive learning rate backpropagation 
traingdm Gradient descent with momentum backpropagation 

traingdx Gradient descent with momentum and adaptive learning rate 
backpropagation 

trainlm Levenberg-Marquardt backpropagation 
trainoss One step secant backpropagation 
trainscg Scaled conjugate gradient backpropagation 

 

 

3.3. SSSP - Simulation of Single-Sludge Processes for Carbon 

Oxidation, Nitrification & Denitrification  
 

SSSP is selected because it is a very powerful simulator for the activated sludge 

process including the nitrification and denitrification. In addition, another reason for 

the selection of the simulator is that it was used in many successful modeling studies 

in the literature (Sin, 2000).  

 

The SSSP system is an interactive, user-friendly program for simulating the 

biological transformations occurring in the activated sludge of a wastewater 

treatment plant performing simultaneous carbon oxidation, nitrification and 

denitrification. Process rate expressions that model the biological transformations 

were developed by a task group formed by IAWPRC. These rate expressions have 

been incorporated into 12 material balances for the heterotrophic and autotrophic 
                                                
* Interested readers can refer to MATLAB Full Product Family Help R13 for more detailed 

descriptions of these training algorithms.  



 

 36 

biomass, soluble substrate, nitrate nitrogen, and other constituents that the task 

considered significant in the process analysis of single-sludge wastewater treatment 

plants. Utilizing numerical techniques, this program determines the solution to these 

material balances for both constant and time dependent inputs. 

 

The treatment plant is modeled as a chain of up to nine completely mixed reactors. 

The user specifies the process flow scheme, basin volumes, the flow rate to each 

reactor, the solids retention time (SRT), the kinetic parameters, the concentrations of 

all components in the feed streams, and the time dependent pattern of all flow rates 

and concentrations in those streams. Typical values of the kinetic parameters are 

provided for simulation when complete kinetic data is unavailable. Interested 

readers can refer to SSSP User’s Manual for the model assumptions, parameters, 

and equations used. In this study the default dynamic example dataset is modeled. 

Sensitivity analysis is applied on this dataset and the results obtained are given in 

section results and discussion.  

 

Dynamic solution menu in SSSP program is used to compute the solution to the 

mass balance equations for input concentrations and flow rates that vary in 

magnitude over a 24-hour cycle. To use the routine, variations in input (flow 

pattern) must be supplied over a 24-hour cycle. SSSP program automatically 

calculates the average flow rate and flow-weighted average concentrations and uses 

them to compute the starting point for the numerical integration routine. Then the 

computer repeats the integration over the 24-hour cycle until the variation in the 

concentrations of the components is the same from one cycle to the next. In other 

words, the computer determines the response of a system receiving the same 24-

hour input cycle day after day. Therefore, the system’s response depends only on 

the daily variation in loading (Bidstrup and Grady, 1987). 

 

The default dynamic example data set was supplied as input files, and they are 

generated from typical settled American domestic wastewater constituent. This data 

set is provided on the installation package for exploratory simulations into the 



 

 37 

behavior of a system to “typical” input variations. The average flow rate on the 

dynamic flow file is 1000 m3/d (Bidstrup and Grady, 1987). It was mentioned in the 

SSSP manual that the set of dynamic data supplied was only for exploratory use. In 

this study, the data was used only for that purpose. Although this data was not as 

complex as the real world phenomena, this process was used as a practice in 

understanding the ANN structure and concepts. 

 

3.3.1. ANN Model development from SSSP Simulator Default Dataset 

 

The default dynamic data set of SSSP was used in the modeling process. In this data 

set, every parameter is given in a separate file. The input files have two columns, the 

first column is the time and the second column is the corresponding value of the 

parameter at that time. The extension of the input files is “.fed” and output file 

extension for the dynamic output is “.dyn”. The default input files of the SSSP 

program consists of 24 hour hourly data of the system variables used in the 

calculations.  

 

The SSSP Program has two types of data processing, e.i : “steady state solution” and 

the “dynamic solution”, namely. The dynamic solution in SSSP is supplying 24 hour 

input data using text file(s) therefore dynamic comes from this supplement. 

Dynamic solution was used in this study. Three system variables were taken into 

consideration in the model development process for the ANN model. The three 

variables used are given in the Appendix A. These system variables are flow rate 

(Q, m3/d), particulate products (Xi), autotrophic biomass (Xs, mg/l). The output 

variables that were predicted by the model were mixed liquor volatile suspended 

solids (MLVSS), heterotrophic biomass (Xhet, mg/l), and soluble organics (Ss).  

 

Brief descriptions of the variables used in the modeling process are as follows:  

 

Xhet: Heterotrophic biomass- Represents the biomass which uses readily 

biodegradable substrate as both source of carbon for synthesis and source of energy 



 

 38 

for maintaining life functions. It grows under aerobic and anoxic conditions, but not 

under anaerobic conditions. Decay results in the conversion of biomass into slowly 

biodegradable substrate and into particulate products which are not biodegradable. 

Heterotrophs take up ammonia for cell synthesis under aerobic and anoxic 

conditions, and convert nitrate nitrogen to gaseous N2 under anoxic conditions. 

 

Xs: Autotrophic biomass – Represents the biomass which uses carbon dioxide as its 

carbon source for synthesis, and converts ammonia into nitrate for energy. It grows 

only under aerobic conditions. Decay results in the conversion of biomass into 

slowly biodegradable substrate and particulate products which are not 

biodegradable. Autotrophs also take up ammonia nitrogen for cell synthesis during 

aerobic growth. This biomass includes both Nitrobacteria and Nitrosomonas 

bacteria which are grouped together for the purposes of simulation.  

 

Ss: Slowly biodegradable COD – Represents particulate and high molecular weight 

organic material which is hydrolyzed extracellularly into readily biodegradable 

COD. The rate of hydrolysis is lower than the rate of uptake of readily 

biodegradable substrate.  

 

3.4. Ankara Central Wastewater Treatment Plant  
 

Ankara Central Wastewater Treatment Plant (ACWTP) has been constructed for a 

capacity of 765000 m3/d wastewater to be treated by using activated sludge process. 

The treatment plant was scheduled to serve for a population equivalent of six 

million by year 2025. It has also been designed to include nitrogen and phosphorus 

removal units in the future. 

 

The plant employs activated sludge process with anaerobic sludge stabilization. 

Sewerage system of the city was constructed in phase with the construction of the 

wastewater treatment plant. When the sewerage system is completed, the 98% of the 

city wastewater will have been collected to be treated by the plant.  



 

 39 

3.4.1. Treatment Plant Layout & Dimensions 

 

At the first stage of ACWTP, there are grid chambers, coarse and fine screens, as 

the standard preliminary treatment units. These are followed by 10 primary 

sedimentation tanks each with a diameter of 50 m. Primary sedimentation is 

followed by 5 rectangular aeration tanks of 35m by 153 m. For the final 

clarification, 20 secondary sedimentation tanks exist each having a 55 m diameter. 

A battery of 90 surface aerators supplies air to biological reactions.  Effluent COD 

achieved is less than 30 mg/l for most of the time which is below the discharge 

standards. General layout of the treatment plant is given in Figure 3.1.  

 

 

Figure 3.1 General Layout of Ankara Central Wastewater Treatment Plant. 



 

 40 

 

3.4.2. Description of the Data Set  

 

The ACWTP was monitored for five months for the removal of COD. The 

monitored system variables were ambient air and wastewater temperatures, flow 

rate, pH, turbidity, alkalinity, suspended solids, COD, and BOD5 in the influent and 

effluent wastewater, as well as in different units within the treatment train. Influent 

wastewater characteristics are given in Table 3.1. The data was obtained from the 

control engineer of ACWTP. The data obtained included values of variables 

between  May 2002 and February 2003.  

 

 

Table 3.1 Daily influent wastewater characteristics of ACWTP. 

Parameter Units Minimum Maximum Average Standard 
Deviation 

Organic Load % 30 85 66 11 
SRT d 1.46 14.85 3.50 1.51 

MLSS mg/l     
Tair  ºC  -14.0 34.0 12.2 9.4 

Twater  ºC  10.1 21.1 16.0 3.3 
Weather State  -  1.0 5.0 1.5 0.8 

QTotal  m3/d  336232 894884 588372 144850 
Q1stline  m3/d  164523 377044 269832 45901 

pH  -  7.2 7.98 7.52 0.14 
Turbidity NTU 50 225 92 25 
Alkalinity  mg/l  250 390 324 23 

TSS  mg/l  33 725 189 98 
COD  mg/l  136 730 342 90 
BOD5  mg/l  70 380 176 45 

 

 

Effluent variable to be predicted was CODeff. Effluent COD concentration had a 

minimum value of 12 mg/l, a maximum value of 80 mg/l, an average value of 43 

mg/l, and a standard deviation of 18 mg/l.  

 



 

 41 

3.5. �skenderun Wastewater Treatment Plant  

 

�skenderun Wastewater Treatment Plant is a high technology plant. The plant is a 

fully automated where process control is administered via SCADA control.  

 

3.5.1. Treatment Plant Layout & Dimensions 

 

�skenderun Wastewater Treatment Plant (IskWTP) process train is composed of 

coarse and fine screens, grid removal, primary sedimentation tanks, activated sludge 

aeration tanks, and secondary sedimentation tanks. The excess sludge produced in 

the treatment plant is aerobically digested and dewatered. The design capacity of the 

treatment plant is 57000 m3/d, however a capacity of 30000 m3/d had been used by 

the end of 2003. The receiving body of the treated water is the Mediterranean Sea.  

 

3.5.2. Description of the Data Set  

 

Two different sets of data belonging to two different time periods were used in this 

study. The first data set was for March 2002 to December 2002. The second data set 

was for January 2003 to May 2003. The second data set was used for the model 

development in this study.  

 

Raw wastewater characteristics of the second data set are given in Table 3.2. There 

were 33 parameters in the data obtained for the wastewater treatment plant but only 

11 were used in model building. This low usage was because either the data were 

blank or the data was unrelated with the process. The data used for the IskWTP was 

obtained from the control engineer of the plant.  



 

 42 

 

Table 3.2 Daily influent wastewater characteristics of IskWTP. 

Parameter Unit Minimum Maximum Average Standard Deviation 
Q m3/d 18,000 42,000 29,85 3,642 
pH - 6.7 8.44 7.82 0.305 

Temperature °C 10.87 27 17.71 3.658 
COD mg/L mg/l 125 330 202 37 
TSS mg/L mg/l 90 208 122 20 

BOD  mg/l 71 191 118 33 
Sludge Prod.  kg/d 1671 6317 4186 878 

SVI ml/l 69 130 99 12 
MLSS  mg/l 2250 2850 2493 118 

MLVSS mg/l 3500 3800 3650 212 
θc   d 9 - 29 22 

CODeff mg/l 20 67 42 9 
 

 



 

 43 

 

CHAPTER IV 

4. RESULTS AND DISCUSSION  

In this study, three activated sludge-type treatment plants were modeled by using 

ANN technique. One of the plants was a hypothetical wastewater treatment plant 

developed by using SSSP v1.0 simulator (Simulation of Single-Sludge Processes for 

Carbon Oxidation, Nitrification and Denitrification © 1984 Clemson University). 

The other two were actual plants operating in Ankara and �skenderun cities in 

Turkey.    

 

The hypothetical wastewater treatment plant was constructed by using SSSP’s 

default parameters and default dynamic influent wastewater data representing a very 

simple wastewater treatment plant. The default data was run in SSSP and dependent 